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TEST REPORT

Test Report No. : HK2502110488-19E '\[’;:;2;5:5:
Equipment under Test . Rugged Tablet

Model /Type : K8 Active

Series Models : K8

Applicant : AOZORA WIRELESS INC.

Address - 8605 Santa Monica Blvd 30327, West Hollywood California 90069

United States

Manufacturer : AOZORA WIRELESS INC.

8605 Santa Monica Blvd 30327, West Hollywood California 90069

Address United States

/M T R\

Test Result: PASS

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 3 of 54 Report No.: HK2502110488-19E

Contents

1 Test StanNdards . ......iu.. ettt ettt s st ettt a st ettt oaaa e aaaaeeoaas 5
2 S UMM aAIY ...ttt ettt st ettt ettt s s e e ettt e ettt s s et et 6
21 General Remarks 6
2.2 Product Description 6
2.3 Equipment under Test 6
24 Normal Accessory setting 7
25 EUT configuration 7
2.6 Related Submittal(s) / Grant (s) 7
27 Modifications 7
2.8 GeneralTest Conditions/Configurations 7
3 Test Environment ................eeeeee et tinneee et et ttnaaeeneeeeeeeeinasnss 8
31 Information of The Test Laboratory 8
3.2 Test Description 8
3.3 Equipments Used during the Test 9
4 Test Conditions and Results ..............c00uuuueeeeeiinnnnnnnneeeeeeernnan.. 11
4.1 Output Power 1
4.2 Peak-to-Average Ratio (PAR) 17
4.3 Occupied Bandwidth and Emission Bandwidth 22
4.4 Band Edge compliance 27
4.5 Spurious Emssionon Antenna Port 32
4.6 Radiated Spurious Emssion 45
4.7 Frequency Stability 51
5 Test Setup Photos of the EUT .......... .0 0¢cuuuuuuasssseeeesreennnnaaannnsss 53
6 Photos of the EUT ...........uuiiiiiiiitt ettt iieeaanaeeeeseesiiaaaannnneeess 54

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

gﬁb  HUAK TESTING Page 4 of 54 Report No.: HK2502110488-19E
** Modified History **

'yl

Revision Description Issued Data Remark
Revision 1.0 Initial Test Report Release Mar. 27, 2025 Jason Zhou

UAK,

cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 5 of 54 Report No.: HK2502110488-19E

1 Test Standards

The tests were performed according to following standards:

FCC Part 2:FREQUENCY ALLOCA-TIONS AND RADIO TREATY MAT-TERS; GENERAL RULES AND REG-
ULATIONS

FCC Part 27 :MISCELLANEOUS WIRELESS COMMUNICATIONS SERVICES

ANSI/TIA-603-E-2016: Land Mobile FM or PM Communications Equipment Measurement and Performance
Standards.

ANSI C63.26-2015: IEEE/ANSI Standard for Compliance Testing of Transmitters Used in Licensed Radio
Services

KDB 971168 D01 v03r01: Measurement Guidance For Certification Of Licensed Digital Transmitters

/4
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The results shown in this test report refer only to the sample(

tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is iss

this document cannont be r

d except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 6 of 54 Report No.: HK2502110488-19E

2 Summary

2.1 General Remarks

Date of receipt of test sample . |Feb. 11, 2025
Testing commenced on . |Feb. 11,2025
Testing concluded on ;| Mar. 27, 2025

2.2 Product Description

The AOZORA WIRELESS INC.’s Model: K8 Active or the “EUT” as referred to in this report; more general
information as follows,for more details, refer to the user’'s manual of the EUT.

Name of EUT Rugged Tablet
Model/Type reference: K8 Active
Series Models: K8

All model’s the function, software and electric circuit are the same, only

Model Differggo®. with model named different. Test sample mode: K8 Active.

Power supply: DC 5V from Type-C or DC 3.86V from Battery
Modilation Type QPSK,16QAM

Antenna Type FPC Antenna

Antenna Gain -3.4dBi

Operation Frequency Band LTE Band 41

Operation frequency LTE Band 41: 2535-2655 MHz

LTE Release R8

Extreme temp. Tolerance -30°C to +50°C

Extreme vol. Limits 4.25VDC to 5.75VDC (nominal: 12VDC)
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the User's
Manual.

2. Antenna gain Refer to the antenna specifications.
3. The cable loss data is obtained from the supplier.
4. The test results in the report only apply to the tested sample.

2.3 Equipment under Test

Power supply system utilised

Power supply voltage : | O] 120V/ 60 Hz O| 115V/60Hz
0|12V DC 0|24V DC
@| Other (specified in blank below)

DC 5V from Type-C or DC 3.86V from Battery

n permission. The more details and the authenticity
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2.4 Normal Accessory setting
Fully charged battery was used during the test.

2.5 EUT configuration

The following peripheral devices and interface cables were connected during the measurement:
@ - supplied by the manufacturer

O - supplied by the lab

O| Power Cable Length (m) : /
Shield : /
Detachable : /
O| Multimeter Manufacturer : |/
Model No. : /

2.6 Related Submittal(s) / Grant (s)
This submittal(s) (test report) is intended filing to comply with FCC Part 27, Rules.

2.7 Modifications

No modifications were implemented to meet testing criteria.

2.8 GeneralTest Conditions/Configurations

2.9.1 TestEnvironment

EnvironmentParameter SelectedValuesDuringTests
Relative Humidity Ambient
Temperature TN Ambient
VL 4.25V
Voltage VN 5V
VH 5.75V

NOTE:VL=lowerextreme testvoltageVN=nominalvoltage
VH=upperextreme testvoltageTN=normaltemperature

The results shown in this test r t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.corr
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3 Test Environment

3.1 Information of The Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping,
Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

3.2 Test Description

Test Item FCCRuleNo. Verdict
Effective(lsotropic)RadiatedOutputPower Z?%g(;?é? Pass
Peak-AverageRatio Part 2.1046 Pass
ModulationCharacteristics §2.1047 N/A
Bandwidth Part 2.1049 Pass
R
BandEdgesCompliance gan 2.1051 Pass ?
27.53(m)
SpuriousEmissionatAntennaTerminals Pg;t5231(2]5)1 Pass I_F|
Field Strengthof Spurious Part 2.1053 Pass \
Radiation 27.53(m) N
Frequency Stability et 2.1055 Pass
27.54
NOTE 1:For theverdict,the“N/A’denotes“not applicable” the“N/T”denotes “nottested”.

Remark:
1. The measurement uncertainty is not included in the test result.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING

Page 9 of 54

3.3 Equipments Used during the Test

Report No.: HK2502110488-19E

ltem| Test Equipment Manufacturer Model No. Serial No. Calibfighon | Calibration
Date Due Date

1 L.I.S.N. R&S ENV216 HKE-002 | 2024/02/20 | 2025/02/19

2 L.I.S.N. R&S ENV216 HKE-059 | 2024/02/20 | 2025/02/19

3 | EMI Test Receiver R&S ESR HKE-005 | 2024/02/20 | 2025/02/19

4 | Spectrum analyzer Agilent N9020A HKE-117 | 2024/02/20 | 2025/02/19

5 | Spectrum analyzer R&S FSV3044 HKE-126 | 2024/02/20 | 2025/02/19

6 Preamplifier EMCI EMC051845S | HKE-006 | 2024/02/20 | 2025/02/19

7 Preamplifier Schwarzbeck BBV 9743 HKE-016 | 2024/02/20 | 2025/02/19

8 Preamplifier A.H. Systems SAS-574 HKE-182 | 2024/02/20 | 2025/02/19

9 6dB Attenuator Pasternack 6db HKE-184 | 2024/02/20 | 2025/02/19

10 | EMI Test Receiver Rohde & Schwarz ESR-7 HKE-010 | 2024/02/20 | 2025/02/19

11 | Broadband Antenna Schwarzbeck VULB9168 HKE-167 | 2024/02/21 | 2026/02/20

12 Loop Antenna COM-POWER AL-130R HKE-014 | 2024/02/21 | 2026/02/20 a

13 Horn Antenna Schwarzbeck 9120D HKE-013 | 2024/02/21 | 2026/02/20 |-

14 | EMI Test Software Tonscend Jg?éz(')%E HKE-081 / / e

15 | EMI Test Software Tonscend J832-RE 5.0.0 | HKE-082 / / [

167" RF Automatic Tonscend JS0806-1 | HKE-096 | 2024/02/20 | 2025/02/19

control unit

17 | High pass filter unit Tonscend JS0806-F HKE-055 | 2024/02/20 | 2025/02/19
Wireless

18 Communication R&S CMU200 HKE-026 | 2024/02/20 | 2025/02/19
Test Set
Wireless

19 Communication R&S CMW500 HKE-027 | 2024/02/20 | 2025/02/19
Test Set
High-low

20 temperature Guangke HT-80L HKE-118 | 2024/06/10 | 2025/06/09
chamber

21 | Temperature and Boyang HTC-1 HKE-075 | 2024/06/10 | 2025/06/09

humidity meter
22 | RF Test Software TonsGend 1 120 Version | 1ike-183 / /
23 | RSE Test Software Tonscend JS:;66%SE HKE-184 / /

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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ltem| Test Equipment Manufacturer Model No. Serial No. Calibration | Calibragien
Date Due Date
1 L.I.S.N. R&S ENV216 HKE-002 | 2025/02/19 | 2026/02/18
2 L.I.S.N. R&S ENV216 HKE-059 | 2025/02/19 | 2026/02/18
3 | EMI Test Receiver R&S ESR HKE-005 | 2025/02/19 | 2026/02/18
4 | Spectrum analyzer Agilent N9020A HKE-117 | 2025/02/19 | 2026/02/18
5 | Spectrum analyzer R&S FSV3044 HKE-126 | 2025/02/19 | 2026/02/18
6 Preamplifier EMCI EMC051845S | HKE-006 | 2025/02/19 | 2026/02/18
7 Preamplifier Schwarzbeck BBV 9743 HKE-016 | 2025/02/19 | 2026/02/18
Preamplifier A.H. Systems SAS-574 HKE-182 | 2025/02/19 | 2026/02/18
9 6dB Attenuator Pasternack 6db HKE-184 | 2025/02/19 | 2026/02/18
10 | EMI Test Receiver Rohde & Schwarz ESR-7 HKE-010 | 2025/02/19 | 2026/02/18
11 | Broadband Antenna Schwarzbeck VULB9168 HKE-167 | 2024/02/21 | 2026/02/20
12 Loop Antenna COM-POWER AL-130R HKE-014 | 2024/02/21 | 2026/02/20
13 Horn Antenna Schwarzbeck 9120D HKE-013 | 2024/02/21 | 2026/02/20
14 | EMI Test Software Tonscend IS9P CE | Hke-081 / / =
15 | EMI Test Software Tonscend JS32-RE 5.0.0 | HKE-082 / / T
16 | R Automatic Tonscend JS0806-1 | HKE-096 | 2025/02/19 | 2026/02/18 |
control unit
17 | High pass filter unit Tonscend JS0806-F HKE-055 | 2025/02/19 | 2026/02/18 !
Wireless
18 Communication R&S CMU200 HKE-026 | 2025/02/19 | 2026/02/18
Test Set
Wireless
19 Communication R&S CMW500 HKE-027 | 2025/02/19 | 2026/02/18
Test Set
High-low
20 temperature Guangke HT-80L HKE-118 | 2025/02/19 | 2026/02/18
chamber
91 | Temperature and Boyang HTC-1 HKE-075 | 2025/02/19 | 2026/02/18
humidity meter
22 | RF Test Software Tonscend IST20 Version | Hike-183 / /
23 | RSE Test Software Tonscend JS%%I?)SE HKE-184 / /

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4 Test Conditions and Results

4.1 Output Power
4.1.1 CoductedOutput Power

TEST APPLICABLE

Part 27.50(h)(2) , during the process of testing, the EUT was controlled via R&S Digital Radio Communication
tester (CMW500) to ensure max power transmission and proper modulation. This result contains output power
measurements for the EUT. In all cases, output power is within the specified limits.

TEST CONFIGURATION
ConductedPowerMeasurement:

I
—t+—{] AT []}— CMW500

EUT

TEST PROCEDURE

Conducted Power Measurement:

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a CMW500 by an Att.
c) EUT Communicate with CMW500 then selects a channel for testing.

d) Add a correction factor to the display CMW500, and then test.

TEST RESULTS

Remark:
1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE Band 41;

\ LY/

LTE Band 41

TX Channel Frequenc . Burst Average Power [dBm]
Bandwidth M) RB Size/Offset QPSK 16QAM

1 RB low 23.43 22.81

1 RB mid 23.41 22.80

1 RB high 23.34 22.69

2537.5 50% RB low 22.38 21.35

50% RB mid 22.40 21.36

50% RB high 22.35 21.32

100% RB 22.35 21.34

1 RB low 23.43 22.89

1 RB mid 23.41 22.90

1 RB high 23.35 22.77

5 MHz 2590.0 50% RB low 22.36 21.33

50% RB mid 22.34 21.35

50% RB high 22.40 21.39

100% RB 22.43 21.42

1 RB low 22.69 21.99

1 RB mid 22.63 21.88

1 RB high 22.48 21.90

2652.5 50% RB low 21.55 20.56

50% RB mid 21.67 20.68

50% RB high 21.66 20.68

100% RB 21.60 20.63

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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1 RB low 23.75 23.02
1 RB mid 2357 22.88

1 RB high 23.91 23.18

2540.0 50% RB low 22.65 21.71
50% RB mid 22.65 21.68

50% RB high 22.69 21.75

100% RB 22.66 21.67

1 RB low 23.61 22.85

1 RB mid 2357 22.88

1 RB high 23.76 23.10

10 MHz 2590.0 50% RB low 2251 21.62
50% RB mid 2251 21.62

50% RB high 2258 21.63

100% RB 2267 21.60

1 RB low 22.87 22.12

1 RB mid 22.69 21.98

1 RB high 22.96 2221

2650.0 50% RB low 21.69 20.77
50% RB mid 21.73 20.78

50% RB high 21.77 20.82

100% RB 21.83 20.77

1 RB low 23.54 2276

1 RB mid 23.48 22.69

1 RB high 23.82 23.03

2542 5 50% RB low 22.62 22.62
50% RB mid 22.62 22.62

50% RB high 22.62 22.62

100% RB 22.62 21.64

1 RB low 23.48 22.68

1 RB mid 23.39 22.74

1 RB high 23.69 22.92

15 MHz 2590.0 50% RB low 22.62 2255
50% RB mid 22.62 2259

50% RB high 22.49 2259

100% RB 2253 21.66

1 RB low 22.93 2219

1 RB mid 2270 21.90

1 RB high 22.97 2223

26475 50% RB low 21.89 21.89
50% RB mid 21.90 21.86

50% RB high 21.92 21.87

100% RB 21.89 20.95

1 RB low 23.34 22.32

1 RB mid 23.60 22.58

1 RB high 23.55 2252

2545.0 50% RB low 22.60 2159
50% RB mid 2258 21.60

50% RB high 2274 21.76

100% RB 22.67 21.66

20 Mhz 1 RB low 23.15 22.08
1 RB mid 23.42 22.48

1 RB high 2355 2253

2590.0 50% RB low 22.45 21.43
50% RB mid 22.46 21.42

50% RB high 2256 2156

100% RB 2253 2147

TEL : +86-755 2302 9901

n permission. The more
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1 RB low 22.89 21.92

1 RB mid 22.69 21.67

1 RB high 22.87 21.84

2645.0 50% RB low 21.92 20.90
50% RB mid 21.94 20.92

50% RB high 21.93 20.91

100% RB 21.88 20.81

e retained for 30 days only. The document is iss

unless otherwise stated and the san

- only to the sample(s

The results shown in this test re
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4.1.2. Radiated Output Power

LIMIT

This is the test for the maximum radiated power from the EUT.

TEST CONFIGURATION

RadiatedPowerMeasurement:
remark : 0.8m for below 1GHz, 1.5m for above 1GHz

1
4m
Measuremem——l
) g A Distance
Substitution Ant Rk
Agggﬂ::] o) ]
oI
| | l
Turn Table -
” 0.8mor 1.5 1m
e m RF Test
cp | | | Receiver
A

Ground Plane

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D
a.

b.

The EUT shall be placed at the specified height on a support, and in the position closestto normal use as
declared by provider.

The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to
thefrequency of the transmitter

The output of the test antenna shall be connected to the measuring receiver.

The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

The test antenna shall be raised and lowered through the specified range of height until a maximum signal
level is detected by the measuring receiver.

The transmitter shall then be rotated through 360° in the horizontal plane, until themaximum signal level
is detected by the measuring receiver.

The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

The maximum signal level detected by the measuring receiver shall be noted.

The transmitter shall be replaced by a substitution antenna.

The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

The substitution antenna shall be connected to a calibrated signal generator.

If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

/M T R\

. The test antenna shall be raised and lowered through the specified range of height to ensure that the

maximum signal is received.

The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

The measurement shall be repeated with the test antenna and the substitution antennaorientated for
horizontal polarization.

The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna ifnecessary.

Test site anechoic chamber refer to ANSI C63.4.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TEST RESULTS

Radiated Measurement:

Remark:

1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE Band 41;
recorded worst case for each Channel Bandwidth of LTE Band 41.

2. EIRP=Py(dBm)-P,(dB)+G,(dBi)

3. We measured both Horizontal and Vertical direction, recorded worst case direction.

LTE Band 41 Channel Bandwidth 5MHz QPSK 1RB#0

G Burst
Frequency P, P a Average Limit Margin L
(MHz) | (dBm) @B) | Antenna |\ “epsT | (dBm) (dB) | Polarization
Gain(dB)
(dBm)
2537.5 12.55 3.41 15.12 24.26 33.01 8.75 \
2590.0 12.71 3.49 15.12 24.34 33.01 8.67 \
2652.5 11.68 3.55 15.12 23.25 33.01 9.76 \
LTE Band 41 _Channel Bandwidth 10MHz QPSK 1RB#0
G Burst
Frequency Ps Pq a Average Limit Margin L
(MHz) | (dBm) @) | Antenna | “eipsT | (dBm) (dB) | Polarization
Gain(dB)
(dBm)
2540.0 12.19 3.41 15.12 23.9 33.01 9.11 V
2590.0 12.64 3.49 15.12 24.27 33.01 8.74 V
2650.0 11.26 3.55 15.12 22.83 33.01 10.18 V
LTE Band 41 _Channel Bandwidth 15SMHz QPSK 1RB#0
G Burst
Frequency P, Py a Average Limit Margin L
(MHz) (dBm) (dB) Anf[enna EIRP (dBm) (dB) Polarization
Gain(dB)
(dBm)
25425 12.09 3.41 15.12 23.8 33.01 9.21 \
2590.0 12.93 3.49 15.12 24.56 33.01 8.45 \
2647.5 11.17 3.55 15.12 22.74 33.01 10.27 \
LTE Band 41 Channel Bandwidth 20MHz QPSK 1RB#0
G Burst
Frequency P, P a Average Limit Margin s
(MHz) (dBm) (dB) Anftenna EIRP (dBm) (dB) Polarization
Gain(dB)
(dBm)
2545.0 12.38 3.41 15.12 24.09 33.01 8.92 \
2590.0 13.14 3.49 15.12 24.77 33.01 8.24 \
2645.0 11.37 3.55 15.12 22.94 33.01 10.07 \

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41_Channel Bandwidth 5SMHz_16QAM_1RB#0

G Burst
Frequency Ps Py Ante?ma Average Limit Margin Polarization
(MHz) (dBm) (dB) : EIRP (dBm) (dB)
Gain(dB)
(dBm)
2537.5 12.42 3.41 15.12 24.13 33.01 8.88 V
2590.0 12.49 3.49 15.12 2412 33.01 8.89 V
2652.5 11.57 3.55 15.12 23.14 33.01 9.87 V
LTE Band 41 _Channel Bandwidth 10MHz 16QAM _1RB#0
G Burst
Frequency P, Py a Average Limit Margin o
(MHz) | (dBm) @B) | Antenna | “pipsT (4Bm) Gl | e
Gain(dB)
(dBm)
2540.0 11.91 3.41 15.12 23.62 33.01 9.39 V
2590.0 12.98 3.49 15.12 24.61 33.01 8.4 V
2650.0 11.36 3.55 15.12 22.93 33.01 10.08 V
LTE Band 41 Channel Bandwidth 15MHz 16QAM 1RB#0
G Burst
Frequency P, P a Average Limit Margin L
(MHz) | (dBm) @B) | Antenna | “pipsT (4Bm) (dB) | Polarization
Gain(dB)
(dBm)
2542.5 12.04 3.41 15.12 23.75 33.01 9.26 V
2590.0 12.55 3.49 15.12 24.18 33.01 8.83 V
2647.5 11.58 3.55 15.12 23.15 33.01 9.86 V
LTE Band 41_Channel Bandwidth 20MHz 16QAM _1RB#0
G Burst
Frequency Ps Pq a Average Limit Margin L
(MHz) (dBm) (dB) Anf[enna EIRP (dBm) (dB) Polarization
Gain(dB)
(dBm)
2545.0 11.8 3.41 15.12 23.51 33.01 9.5 V
2590.0 13.17 3.49 15.12 24.8 33.01 8.21 V
2645.0 10.9 3.55 15.12 22.47 33.01 10.54 V
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor
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4.2 Peak-to-Average Ratio (PAR)

LIMIT
The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.

TEST CONFIGURATION

I CMW500

EUT

Spectrum
Analveer

TEST PROCEDURE

1. Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF
function;

2. Set resolution/measurement bandwidth > signal’s occupied bandwidth;

3. Set the number of counts to a value that stabilizes the measured CCDF curve;

4. Set the measurement interval as follows:
1). for continuous transmissions, set to 1 ms,
2). for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst to stabilize and set
the measurement interval to a time that is less than or equal to the burst duration.

5. Record the maximum PAPR level associated with a probability of 0.1%.

\ LY/

TEST RESULTS

Remark:
1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
Band 41; recorded worst case for each Channel Bandwidth of LTE Band 41.

LTE Band 41
TX Channel Frequenc : PAPR(dB)
Bandwidth MH) RB Size/Offset QPSK 16QAM
2537.5 8.59 9.14
5 MHz 2590.0 1RB#0 9.04 9.74
2652.5 8.65 9.27
2540.0 8.68 8.96
10 MHz 2590.0 1RB#0 9.35 9.76
2650.0 8.72 9.62
2542.5 8.39 9.34
15 MHz 2590.0 1RB#0 8.97 10.22
2647.5 8.62 9.16
2545.0 8.80 9.10
20 MHz 2590.0 1RB#0 8.97 10.24
2645.0 8.27 9.37
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-5MHz Channel BandwidthPAPR

QPSK |

16QAM
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LTE Band 41—10MHz Channel BandwidthPAPR

QPSK

16QAM
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LTE Band 41— 15 MHz Channel BandwidthPAPR

QPSK

16QAM
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LTE Band 41-20MHz Channel BandwidthPAPR

QPSK

16QAM
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4.3 Occupied Bandwidth and Emission Bandwidth
LIMIT

N/A

TEST CONFIGURATION

CMW3500

I:l 4|:|r.|l:-rj-~...| coupler :I

EUT .
Spectrum
Analyzer

TEST PROCEDURE

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was
connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at low,
middle and high channel in each band. The -26dBc Emission bandwidth was also measured and recorded.
Set RBWwas set to about 1% of emission BW, VBW=3 times RBW.

-26dBc display line was placed on the screen (or 99% bandwidth), the occupied bandwidth isthe delta
frequency between the two points where the display line intersects the signal trace.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
Band 41; recorded worst case for each Channel Bandwidth of LTE Band 41.

LTE Band 41
TX 99% Occupied bandwidth -26dBc Emission
Channel RB Size/Offset Frequency (MHz) bandwidth (MHz)
i (MHz)
Bandwidth QPSK 16QAM QPSK 16QAM

2537.5 4.4965 4.4931 5.019 4.952
5 MHz 25RB#0 2590.0 4.5144 4.5012 5.502 5.107
2652.5 4.5093 4.4975 5.156 5.051
2540.0 8.9760 8.9774 10.42 10.13
10 MHz 50RB#0 2590.0 8.9956 8.9888 10.17 10.01
2650.0 8.9900 8.9928 10.08 9.921
2542.5 13.480 13.478 14.80 15.37
15 MHz 75RB#0 2590.0 13.501 13.492 14.91 15.53
2647.5 13.475 13.471 15.22 15.48
2545.0 17.949 17.912 19.56 20.30
20 MHz 100RB#0 2590.0 18.004 17.927 20.38 20.19
2645.0 18.021 17.927 20.19 19.83

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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QPSK

LTE Band 41-5MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

16QAM

Agilent Spectrum Analyzer - Occupied BW.
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#VBW 300 kHz #Sweep 100 ms|

Total Power 28.0 dBm

5.292 kHz OBW Power
4.952 MHz x dB

99.00 %
-26.00 dB

25RB#0

nalyzer - Occupied BW.

T SEeE:
CenterFreq:2.

= Trig: Free Run
#Atton: 40 4B

c | ok | AIGIATD

00 GHz 00000 GHz Radio Std: None.
AvglHold: 1001100

#FGain:Low.

Ref 30.00 dBm

[E————

Center 2.503 GHz Span 10 Mi
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth

4.5144 MHz
2.403 kHz
5.502 MHz x dB

Total Power 29.0 dBm
Transmit Freq Error

OBW Power
x dB Bandwidth

99.00 %
~26.00 dB

25RB#0

33540 Pebes, 2025

Radio Devics: BTS

#Sweep 100 ms

Frequency

CenterFreq|

,,vvm.ww'\ﬂw.rﬁ?fd‘\‘

Hz, Center 2.503 GHz
Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

4.5012 MHz

EEa
CenterFreq: 25

= Trig: Free Run
#Atton: 40 4B

AT 0 Fe26, 2025

00000 GHz None Frequency
AvglHold: 1001100

Radio Davics: BTS

CenterFreq|
25593000000 GHz|

Span 10 MHz
#Sweep 100 ms

28.0 dBm

#VBW 300 kHz

Total Power

-4.901 kHz OBW Power
5.107 MHz xdB

99.00 %
~26.00 dB

25RB#0

Aglont Spoctrum Analyzor  Occupied 8.
- T

I A i (E OF
Center Freq 2.687500000 GHz CenterFreq: 2.687500000 GHz

o
GH:
Trig: Free Run AvglHold: 1001100

5:37:19,
Radlo Std: None
HFGainLow __ RAtten:40 B

Radio Device: BTS

Ref 30.00 dBm

i
m\l.n»m'f"ﬂfﬁﬂ‘frm

Agient Spectrum Analyzer - Occupiod BW.
T T
Frequency

Ref 30.00 dBm

Lt 100N wil

Q R '
Center Freq 2.687500000 GHz

SENGEINT] SOLRCE O IGIAITO
Center Freq: 2667500000 GHz

W Trig: Free Run ‘AvglHold: 1001100
#asten: 40 4B

o
Radlo Std: None

Frequency.

CenterFreq|
2687500000 GHz|

Radio Device: BTS

#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

4.5093 MHz

-2.751 kHz OBW Power
5.156 MHz xdB

25RB#0

Span 10 MHz
#Sweep 100 ms|

28.2 dBm

99.00 %
-26.00 dB

(Center 2.688 GHz
Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth
4.4975 MHz
5.820kHz  OBW Power
5051MHz  xdB

Total Power

Transmit Freq Error
x dB Bandwidth

Span 10 MHz
#Sweep 100 ms|

27.2 dBm

99.00 %
-26.00 dB

25RB#0

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

\ L

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Report No.: HK2502110488-19E

Center Freq 2.501000000 GHz

SENGEINT] S AIGIAY
Center Freq: 2501000000 GHz
Trig: Free Run

7 Low Channel

LTE Band 41-10MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth
QPSK

16QAM

HIFGainLow

5,205

H Radio Std: None.
‘AvglHold: 3070

#Atten: 40 4B

Frequency

Ref 30.00 dBm

PN‘
—

Center 2.501 GHz
#Res BW 200 kHz

Occupied Bandwidth
8.9760 MHz

2.274 kHz
10.42 MHz

Transmit Freq Error

x dB Bandwidth

Radio Device: BTS

Span 20 MHz
#VBW 620 kHz #Sweep 100 ms|
Total Power 29.1 dBm
OBW Power

99.00 %
x dB

-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

T T |
Center Freq 2.501000000 GHz

Center 2.501 GHz
#Res BW 200 kHz

Occupied Bandwidth
8.9774 MHz

Transmit Freq Error

O Trig: Free

SENGEINT] o

Center Freq: 2.501000000 GHz
Run

#atten: 40 4B

AIGIATO

04:43:41AMFob26, 2025
H: Radio Std: None Frequency
AvglHold: 300

Radio Device: BTS

Span 20 MHz
#VBW 620 kHz

#Sweep 100 ms|

Total Power 28.3 dBm

4.735 kHz OBW Power 99.00 %
x dB Bandwidth 10.13 MHz x dB -26.00 dB
50RB#0 50RB#0
SEeE: E
CenterFre:
= Trig: Free Run
#Atton: 40 4B Radio Devics: BTS

Center 2.503 GHz
Res BW 200 kHz

Occupied Bandwidth
8.9956 MHz

766 Hz
10.17 MHz

Transmit Freq Error
x dB Bandwidth xdB

#VBW 620 kHz

Total Power

OBW Power

CenterFreq|
93000000 GHz|

Span 20 MHz
#Sweep 100 ms

29.1 dBm

99.00 %
~26.00 dB

i |
Center Freq 2.593000000 GHz

#FGain:Low.

Ref 30.00 dBm

Res BW 200 kHz
Occupied Bandwidth

8.9888 MHz

Transmit Freq Error

EEa
CenterFreq:
= Trig: Free Run
#Atton: 40 4B

#VBW 620 kHz

Total Power

ALISUAUTO —Dbia4i07 AMFab 5, 2025

GHz Radio Std: None. Frequency
‘AvglHold: 3030
Radio Devics: BTS

CenterFreq|
25593000000 GHz|

Span 20 MHz
#Sweep 100 ms

28.2dBm

-374 Hz OBW Power 99.00 %
x dB Bandwidth 10.01 MHz x dB -26.00 dB
High Channel
‘ SR croquuncy Conter Freq 26
Ref 30.00 dBm

Center 2.685 GHz
#Res BW 200 kHz

#VBW 620 kHz
Occupied Bandwidth

8.9900 MHz

-2.616 kHz
10.08 MHz

Total Power
Transmit Freq Error OBW Power
x dB Bandwidth x dB

Total Power 27.4 dBm
8.9928 MHz
Transmit Freq Error 3472kHz  OBW Power 99.00 %
-26.00 dB x dB Bandwidth 9.921MHz  xdB -26.00 dB
50RB#0 50RB#0

\
“‘.[_,%.\;yuw.‘wm_,

Span 20 MHz
#Sweep 100 ms|

28.3 dBm

99.00 %

CenterFreq:
W Trig: Free Run
#atten: 40

/

/
Lo _.‘,lu,u‘“ﬂwf

Center 2.685 GHz
#Res BW 200 kHz

#VBW 620 kHz
Occupied Bandwidth

SOURCE C
85000001

] m 0
0 GHz Radio Std: None Frequency.
‘AvglHold: 3050

Radio Device: BTS

Span 20 MHz
#Sweep 100 ms|

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
-~ 1
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QPSK

Page 25 of 54 Report No.: HK2502110488-19E

Agilent Spectrum Analyzer - Occupied BW.

LTE Band 41—-15MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

Center Freq 2.503500000 GHz

W Trig: Free Run
HIFGainLow

SENGEINT] S
Center Freq: 2.503500

LIGIAN0 52726

6,205
Radio Std: None.

7 Low Channel

16QAM

#Atten: 40 4B

Ref 30.00 dBm

i
Lo it

Center 2.504 GHz
#Res BW 300 kHz

Occupied Bandwidth
13.480 MHz

810 Hz
14.80 MHz

Transmit Freq Error
x dB Bandwidth xdB

#VBW 910 kHz

Total Power

OBW Power

Sz Frequency
AvglHold: 300

Radio Device: BTS

Y

-
P gmom

Span 30 MHz
#Sweep 100 ms|

29.3 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

Ref 30.00 dBm

‘J
/
ol

Center 2.504 GHz
#Res BW 300 kHz

Occupied Bandwidth
13.478 MHz

Transmit Freq Error 996 Hz

B RL | ke g sc L | SENGEINT|
Center Freq 2.503500000 GHz f:;‘;’::‘;ﬁ 503500¢
" parten: 40 8

#VBW 910 kHz

Total Power

Frequency

1 I”“W"N'WWL Ay

Span 30 MHz
#Sweep 100 ms|

28.5 dBm

OBW Power 99.00 %
x dB Bandwidth 15.37 MHz x dB -26.00 dB
75RB#0 75RBH0
=
e
e

Ref 30.00 dBm

/
sttt

Center 2.503 GHz
Res BW 300 kHz

#VBW 910 kHz
Occupied Bandwidth

13.501 MHz
-14.681 kHz
14.91 MHz

Total Power

Transmit Freq Error OBW Power
x dB Bandwidth

xdB

Radio Devics: BTS

CenterFreq|
93000000 GHz|

Span 30 MHz
#Sweep 100 ms

29.2 dBm

99.00 %
~26.00 dB

= E=
Center Freq 2.593! CanterFreq:
Trig: Free Run
#atten: 40 4B

e
000000 GHz

#FGain:Low.

Ref 30.00 dBm

Res BW 300 kHz #VBW 910 kHz
Occupied Bandwidth

13.492 MHz

Total Power

Transmit Freq Error

GHz
‘AvglHold: 3030

ALISIATD —052R05AM Fab 25, 2025
Radio Std: None. Frequency

Radio Devics: BTS

CenterFreq|
25593000000 GHz|

iy -
i I ¥ UNM'FW'\I‘W‘I"‘“‘]{“ ¥

Span 30 MHz
#Sweep 100 ms

28.5 dBm

-16.340 kHz OBW Power 99.00 %
x dB Bandwidth 15.53 MHz xdB ~26.00 dB
75RB#0 75RB#0
High Channel
- o Enmes [—

Ref 30.00 dBm

u[ i L
I

s
M"fﬂ'l“ﬂhl (Pt

Center 2.683 GHz
Res BW 300 kHz #VBW 910 kHz
Occupied Bandwidth

Total Power

Center 2.683 GHz Span 30 MHz
Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms|
28.7 dBm Occupied Bandwidth Total Power 27.8 dBm
13.475 MHz 13.471 MHz
Transmit Freq Error 21.826kHz  OBW Power 99.00 % Transmit Freq Error 34.712kHz  OBW Power 99.00 %
x dB Bandwidth 15.22 MHz xdB -26.00 dB x dB Bandwidth 15.48 MHz xdB -26.00 dB
75RB#0 75RB#0

Radio Device: BTS

Span 30 MHz
#Sweep 100 ms|

Taient Spectram Aoy
i
Center Freq 2.6 (T

O Trig: Free Run
#atten: 40

1l
J‘lulll},wN\annlmﬂi“)mﬂww

SCURCE OF G
62500000 GHz
‘AvglHold: 3050

Y

L
I,
I W i

5
Radio Std: None Frequency.

Radio Device: BTS

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
-~ 1
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Report No.: HK2502110488-19E

LTE Band 41-20MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

QPSK

16QAM

Agilent Spectrum Analyzer - Occupied BW.

TS
Center Freq 2.506000000 GHz

HIFGainLow

Ref 30.00 dBm

i
au,uu\.m,m_m‘uu\l,ml.llW

Center 2.506 GHz
Res BW 390 kHz

Occupied Bandwidth

SENGEINT] o
Center Freq: 2.506000000 GF:
Trig: Free Run

#Atten: 40 4B

#VBW 1.2 MHz

Total Power

17.949 MHz

Transmit Freq Error
x dB Bandwidth

-12.026 kHz
19.56 MHz x dB

OBW Power

AIGIATO

3
‘AvglHold: 3070

a 7,2025
Radio Std: None.

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms|

29.4 dBm

99.00 %
-26.00 dB

7 Low Channel

Frequency

Agilent Spectrum Analyzer - Occupied BW.

I AC
Center Freq 2.506000000 GHz

Center 2.506 GHz
Res BW 390 kHz

Occupied Bandwidth

SENGEINT] o
Center Freq: 2.506000000 GF:
W Trig: Free Run
#atten: 40 4B

#VBW 1.2 MHz

Total Power

17.912 MHz

Transmit Freq Error El
x dB Bandwidth

2.538 kHz OBW Power

20.30 MHz x dB

G

2
‘AvglHold: 3050

1

B Frequency

Radio Device: BTS

i,
”“T HIFve vt iy,

Span 40 MHz
#Sweep 100 ms|

28.4 dBm

99.00 %
-26.00 dB

100RB#0

100RB#0

#FGainiLow.

Ref 30.00 dBm

1
I,
sl i

R

Center 2.503 GHz
Res BW 390 kHz

Occupied Bandwidth
18.004 MHz
-16.905 kHz
20.38 MHz x dB

Transmit Freq Error
x dB Bandwidth

SEeE:
CenterFre:

= Trig: Free Run
#Atton: 40 4B

#VBW 1.2 MHz

Total Power

OBW Power

Span 40 MHz
#Sweep 100 ms

29.3 dBm

99.00 %
~26.00 dB

CenterFreq|
93000000 GHz|

m
Center Freq 2.593000000 GHz

#FGain:Low.

Ref 30.00 dBm

Center 2.503 GHz
Res BW 390 kHz

Occupied Bandwidth

CenterFreq:
= Trig: Free Run
#Atton: 40 4B

#VBW 1.2 MHz

Total Power

17.927 MHz

Transmit Freq Error
x dB Bandwidth

-34.971 kHz

OBW Power
20.19 MHz xdB

EEa ALIGIAUTO

GHz
‘AvglHold: 3030

oM rabe7, 2025

o
Radio Std: None. Frequency

Radio Devics: BTS

CenterFreq|
25593000000 GHz|

Wﬂlﬂ‘”wnwwwwu,\v.

Span 40 MHz
#Sweep 100 ms

28.4 dBm

99.00 %
~26.00 dB

100RB#0

100RB#0

Agilent Spectrum Analyzer - Occupied BW.
p8 &

HIFGainLow

Ref 30.00 dBm

wlALu,luuur\rv\.ulP'Lﬂll(PUI,«..*’“'

Center 2.68 GHz
Res BW 390 kHz

Occupied Bandwidth

ez
CenterFreq:

Trig: Free Run
#Atten: 40 4B

#VBW 1.2 MHz

Total Power

18.021 MHz

Transmit Freq Error
x dB Bandwidth

-39.492 kHz
20.19 MHz x dB

OBW Power

01:35:24 AMFob27, 2025
Radio Std: None.

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms|

28.8 dBm

99.00 %
-26.00 dB

Frequency

Agilent Spectrum Analyze

i
Center Freq 2.6

¢
f
Mnr'lulllf”‘1

Center 2.68 GHz
Res BW 390 kHz

Occupied Bandwidth

NSEINT] OURCE OF m
Canter Freq: 2680000000 GHz
Trig: Free Run
#atten: 40

#VBW 1.2 MHz

Total Power

17.927 MHz

Transmit Freq Error
x dB Bandwidth

-44.945 kHz

OBW Power
19.83 MHz x dB

Radio sté None Frequency.

‘AvglHold: 3050

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms|

27.8 dBm

99.00 %
-26.00 dB

/M T R\

100RB#0 100RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.4 Band Edge compliance

LIMIT

the power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 40 + 10 log P dB (-10 dBm, 100 nW) on all frequencies between

the channel edge and 5 MHz from the channel edge, 43 + 10 log P dB (=13 dBm, 50 nW) on all frequencies

between 5 MHz and X MHz from the channel edge, and 55 + 10 log P dB (-25 dBm, 3 nW) on all frequencies

more than 20 MHz from the channel edge, where XMHz is the greater of 6 MHz or the actual emission
bandwidth (26 dB).

:I'EST CONFIGURATION

CMW3500

EUT .

Spectrum
Analyvezer

TEST PROCEDURE

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator, the path loss was

compensated to the results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowestand highest channels for each band and different modulation.

5. Measure Band edge using RMS (Average) detector by spectrum

6. Set RBW =100 kHz, VBW=300 kHz, Span=50MHz Peak Detector.

TEST RESULTS

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
Band 41; recorded worst case for each Channel Bandwidth of LTE Band 41.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

HUAK TESTING

Page 28 of 54

Report No.: HK2502110488-19E

LTE Band 41-5MHz Channel BandwidthBand Edge Compliance

QPSK

16QAM

Agilent Spoctrum Analyzer - Spurious Emissions
TS il AIGIAITO.
- 13.256000000 GHz
Run ‘AvglHold: 111
#asten: 40 4B

T

Center Freq 13.255000000 GHz
g G Lo

i IFGain:Low_

Ref Offset9 dB

Ref 30.00 dBm

'Start 2.488 GHz

[ Stop Freq
1 24905 Gz
2 o 2.4950 GHz
3 24960 Gtz
4 25010 Gz

[Frequency | Ampitude |

Spur [ Range | Start Freq
1 8 00 Griz 38 42 dBm

05:37:35 AMVar O, 2025
Radlo Std: None

Radio Device: BTS

Stop 2.501 GHz|

T Limit
134208
1570 dB

Low Channel

Agilent Spoctrum Analyzer - Spurious Emissions

Frequency

Ref Offset9 dB
Ref 30.00 dBm

Start 2.488 GHz
Spur [ Range | Start Freq
1 880 GH

1
2 |2

4 |4 010

for T 00 T .
Center Freq 13.255000000 GHz Center Freq: 13.265000000 GHz
Gate: LO

IFGainLow

[ Stop Freq
24905 Giiz
2.4950 GHz.
24960 Gtz

SCURCE OFF IGIAITO

05:35:12 AMVar O, 2025
Radio Std: None.

Frequency
Trig: Free Run
#asten: 40 4B

‘AvglHold: 11

Radio Device: BTS

Stop 2.501 GHz|

[ Amplitude |
490392500 GHiz 39,16 dBm
2.494977 Hz.

Ta Limit

49509500( 88 dBm
497945000 GHz[0.091 dBm

25RB#0

25RB#0

gt Speciram Analyzer Spurous Emiions
g 5 AT
Center Freq 13.255000000 GHz Center Fredq: 13255000000 GHz

DASS Gate: LO' Trig: Free Run AvglHold: 111
Pass | WGaintow _ #Atten:40 4B

Ref Offset8.95 dB
Ref 30.00 dBm

SN

'Start 2.685 GHz

[ Stop Freq
26900 Gz

[ Amplitude

Spur | Range | Start Freq
i

[RBW [ Frequency

1000 kiz |2 686215000 Grz

26900 G

26910 GHz 1 iz
26060 Gz 2| iz -3

27000 GHz i2|2.696008000 Gz -3

= STATuS|

05:48:20 A 04, 2025
Radio Std: None

Radio Device: BTS

High Channel

Agilent Spectrum Analyzer - Spurious Emissions.
= .
Frequency

Gate:

Ref Offset8.95 dB
Ref 30.00 dBm

'Start 2.685 GHz

Spur | Range [ Start Freq

i H
26900 G

26910 GHz

- =T s LT
Center Freq 13.255000000 GHz
o

IFGainLow ___#

[ Stop Freq

NT|SCURCE O
Center Freg: 13.255000000 GHz Frequency

Trig: Free Run ‘AvglHold: 111
en: 40 4B

Radio Std: None

Radio Device: BTS

RBW [ Amplitude
0437 dBm
34.42 dBm
3051 dBm
iz|-38.41 dBm
3940 dBm

STATuS|

25RB#0

25RB#0

Add: 1-2F,, Building B2, Junfeng

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com
Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41— 10 MHz Channel BandwidthBand Edge Compliance

QPSK

| 16QAM

Agilent Spectrum Analyzer - Spurious Emissions

SENSEIN ALIGNAUTO O4:00:37 AM Mar 04, 2025
Canter Freq: 13.255000000 GHz Radio Std: None.
Trig: Free Run ‘AvglHold: 171
#atten: 40 B

T
Center Freq 13.255000000 GHz Frequency
SS oueto IFGain:Low_ Radio Device: BTS

Ref Offset9.01 dB
Ref 30.00 dBm

1

Start 2488 GHz

Spur |Range | StartFreq | Stop Freq
248 249056
249 24950 Ghz

|RBW _[Frequency | Amplitude |
1.000 Mz 2 4903950 35 dBm
932500 GHz |-35 27 dBm
495874000 GHz | 42.80 dBm
20000 GHz | 8.147 dBm

s STaTus

Low Channel

Agilent Spectrum Analyzer - Spurious Emissions
SENEIIT] SOURCE O Al
Center Freg: 13.265000000 GHz
Trig: Free Run ‘AvglHold: 11
#Atten: 40 1B

Ref Offset9.01 dB
Ref 30.00 dBm

Start 2488 GHz

1 24905 GHz __|1.000 MHz|2.490480000 GHz |-39.18 dBm
24950 GHz__|1.000 MHz|2.494874000 GHz |-36.41 dBm
24960 GHz_|1000K 195883000 GHz|-44.01 dBm

24960 GHz 25060 GHz _|100.0 kHz | 2.502090000 GHz|-9.319 dBm

= StaTs|

Radio Std: None

Radio Device: BTS

Frequency

Spur |Range [ StartFreq | StopFreq |RBW |Frequency | Ampltude | |ALimit Auto
1 2 485

50RB#0

50RB#0

Agilent Spectrum Analyzer - Spurious Emissions
TS

Center Freq 13.255000000 GHz
Gate: LO.

ELIGIATO 0411132 MMM 03, 2025

SENSENT| SoURCE P
Center Freq: 13.255000000 GHz Radio Std: None Frequency
== Trig: Free Run AvglHold: 111

IFGaintow _ RAtten: 40 4B Radio Davics: BTS

Range [ StartFreq |

T |26800GHe

2 -42.92 dBm
3 ; Stz |-39.10 dBm
4 27000 Gz 4108 dBm
5 2.7050 GHz. 4242 dBm

High Channel

Agilent Spectrum Analyzer - Spurious Emissions
TS

Center Freq 13.255000000 GHz

Y Gate: LO.

SENGEINT| SOURCE OF | ALIGIAUTO.
Center Freq: 13.265000000 GHz
= Trig: Free Run AvglHold: 11

B

IFGainLow ___#Atten: 40

TFre
iz [268
00.0 kHz |2 6¢
e

3Hz | 2.6900 GHz

2.7000 GHz

1
3 2.6950 GH.
4 iz
5 27050 GHz

041523 Al O, 2025
Radio Std: None.

Radio Devics: BTS

Spur [Range | StartFreq | StopFreq |RBW a [Ampltude | [ 4 Lim
1 2 2

it
@B

Frequency

50RB#0

50RB#0

Add: 1-2F,, Building B2, Junfeng

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com
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LTE Band 41-15MHz Channel BandwidthBand Edge Compliance

QPSK | 16QAM
Low Channel

SEIEINT| SOURCE CFF | ALIGNA
Center Fraq; 13.256000000 GHz
== Trig: Free Run ‘AvglHold: 111
IFGainiLow __#Atten: 40 4B

Agilent Spectrum Analyzer
4121134 Al 04, 225

purious Emisions
SENGE I AIGIAVTO
Radio Std: None Frequency Center Freq 13.255000000 GHz Center Freq: 13265000000 GHz
Snler - el B 7ig:Free Run “AvglHold: 11
s #agten: 40 4B

(423,23 AMMar 04, 2025

Radio Std: None Frequency
Radio Device: BTS

Ref Offset9,02 dB
Ref 30.00 dBm

Radio Device: BTS

Ref Offset9.02 dB
Ref 30.00 dBm

Start 2.488 GHz

Start 2.488 GHz Stop 2.511 GHz
Spur | Range | StartFreq | StopFreq |RBW _|Frequency | Amplitude Spur | Range | [ Stop Freq
24880 G 24905 GHz MHz |2 48! 1 12,4905 GH:

2.4950 GHz. 2.4950 GHz

24960 Gz

25110 GHz

[Frequency |Ampltude | |ALimit
2 37.95 dBm

iz 35 51 dBm

iz| 4387 dBm

z|11.04 dBm

75RB#0 75RB#0

High Channel

Agilent Spectrum Analyzer - Spurious Emissions
L TS ot 1ol or | o owseomiaoy 2z SN g T EE AN I
Center Freq 13.255000000 GHz Center Freq: 13.265000000 GHz Radio Std: None EeaCency; Center Freq 13.255000000 GHz Center Freq: 13.265000000 GHz Radio Std: None. requency
Gate: LO === Trig: Free Run AvglHold: 11 5 Gate: L0 == Trig:Free Run AvglHiold: 11
IFGainow __#Atten: 40 dB Radio Devics: BTS PA 8

IFGainiLow __#Atten:40 Radio Devics: BTS

o e S

'Start 2.675 GHz

Start 2.675 GHz

Spur | SartF
T 26

Range [ StartFreq_ | StopFreq |RBW | Frequency
100.0 Kitz 2680175000

» [Ampltude | [ Limit Spur [Range | StartFreq [ StopFreq |RBW _[Frequency [ Ampitude | [ALimit
iz 26900 iz 1043 dBm @ 1 26750 Gz 26900 Gz 2679575000 Gifz -11.33 dBm
26910 Gtz 300 690127000 GHz 44 31 dBm
E 26950 G 01036000 Gtz 4033
27050 Gtz
2.7100 GHz. 2.7100 GHz.

dBm

STATuS

75RB#0 75RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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LTE Band 41-20MHz Channel BandwidthBand Edge Compliance
QPSK | 16QAM
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions

T RE SO0 AC SENSEIN ALIGNATO | 04:42:58 AM Mar 04, 2025 [T [ 00 AC SENCE:INT ALIGNAUTO |04:44:39 AMMar 04, 2025
Center Freq 13.255000000 GHz Cantar Freq: 13255000000 GHiz Radio Std: None Frequency Center Freq 13.255000000 GHz Cantar Freq: 13255000000 GHz Radio Std: None Frequency
"Gate: LO = Trig: Free Run ‘Avg|Hold: 111 —— ey W Trig: Free Run “Avg|Hold: 11

IFGainLow __ #Atten: 40 dB Radio Device: BTS #atten: 40 dB

Radio Device: BTS

Ref Offset 9,02 dB Ref Offset9.02 dB
Ref 30.00 dBm Ref 30.00 dBm

Start 2488 GHz 'Start 2488 GHz

Spur [Range [ StartFreq | StopFreq |RBW |Frequency | Ampltude | |ALimit Spur |Range [ StartFreq | StopFreq | RB [Amplitude | | A Limit
248 24905 GHz __|1.000 Mz 2 4904625 26 dBm 1 24880 GHz_|24905GHz |1 39.18 dBm
249 24950 Ghz 94361 6.2 5 24950 Ghz
258 dBm

11.03 dBm 2.34 dBm

s STaTus s STaTus|

100RB#0 100RB#0

Agilent Spectrum Analyzer - Spurious Emissions
R o ac SElSERT SR O |t bssigo s, vz [

Center Freq 13.255000000 GHz Genter Freg: 13.255000000 GHz Radio Std: None requency
Gate: L0 == Trig: Free Run AvglHold: 111 -

IFGainLow ___#Atten: 40 dB Radio Device: BTS P/

Agilent Spectrum Analyzer - Spurious Emissions
R o ac SoUSERT SR O | it s sy, vz [
Center Freq 13.255000000 GHz Genter Freg: 13.255000000 GHz Radio Std: None requency
Gate: L0 == Trig: Free Run AvglHold: 111
IFGaintow _ RAtten: 40 dB Radio Device: BTS

Ref Offset8.94 dB

oA et

[

J

11.56 dBm 3Hz | 2.6900 GHz

Spur [Range | StartFreq | StopFrea [REW | [Ampltude | [ Limit fan Spur [Range | StartFreq [ StopFreq |RBW _[Frequency [ Ampitude | [ALimit
1 26700GHz 26900 Gz 1000 iz 1 26700 Gtz iz [2673200000

1 1 1293 dBm
2 o 45.02dBm 2 26910 GHz _|390.0 kHz [2.690075 4513 dBm
3 T 1364000 GHz |-41.27 dBm 3 2.6950 GH. 4128 dBm
4 41.89dBm 4 27100 GHz 42.11dBm
5 43.19 5 27150 GHz 712565 43.23 dBm

100RB#0 100RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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4.5Spurious Emssionon Antenna Port
LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 40 + 10 log P dB (—10 dBm, 100 nW) on all frequencies
between the channel edge and 5 MHz from the channel edge, 43 + 10 log P dB (=13 dBm, 50 nW) on all
frequencies between 5 MHz and X MHz from the channel edge, and 55 + 10 log P dB (—25 dBm, 3 nW) on all

frequencies more than 20 MHz from the channel edge, where X MHz is the greater of 6 MHz or the actual
emission bandwidth (26 dB).

TEST CONFIGURATION

l CMW500

EUT :
Spectrum
Analvzer

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D

a. Place the EUT on a bench and set it in transmitting mode.

b. Connect a low loss RF cable from the antenna port to a spectrum analyzer andCMW500 by a Directional
Couple.

c. EUT Communicate with CMW500, then select a channel for testing.

d. Add a correction factor to the display of spectrum, and then test.

e. The resolution bandwidth of the spectrum analyzer was setsufficient scans were taken to show the out of
band Emission if any up to10™ harmonic.

f. Please refer to following tables for test antenna conducted emissions.

/M T R\

Working Sub range Sweep time
Frequency (GHz) R85 e (s)
0.03~1 100 KHz 300 KHz Auto
LTE Band@ 1~27 1 MHz 3 MHz Auto
TEST RESULTS
Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
Band 41; recorded worst case at the QPSK Mode for each Channel Bandwidth of LTE Band 41

n permission. The more details and the authenticity

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-5 MHz Channel Bandwidth
Low Channel

QPSK

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA
Rl 2t I T |

[ R i SENGEINT] SCURCE C E
Frequency Y Fhvg Type: RMS = Frequency

CENGEINT SOURCE OFF |41
v
Gatei L0 RO: Pt > Trig: Extemall  AvglHold: Gate: L0 Taeret o Trig: Extemall  AvalHold: 11
FainiCow | #Atten: 30 dB FainiCow | #Atten: 30 dB
Mkr1 838.5 MH: AUIOILIE MKkr1 16.618 475 GHz Auto Tune|
Ref Offset.19 dB Ref Offset 10.18 dB
Ref 20.00 dBm -62.856 dBm Bidiv _Ref 3018 dBm -39.429 dBm

CenterFreq| CenterFreq|

515.000000 MHz| 10.500000000 GHz|

StartFreq StartFreq
30.000000 MHz| 1.000000000 GHz]

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

30MHz~1GHz 1GHz ~20GHz

SENGEINT| SOUE

Agilent Spectrum Analyzer - Swept SA

e n
Center Freq 23500000000 GHz #hvg Type: RMS Frequency
g AN 1rg: Externall  AvglHold: 11
Fainow _ #Atten: 30 4B
Auto Tune|
Ref Offset 10,18 4B

Mkr1 24.723 95 GHz|
Ref 20.00 dBm -34.1

42 dBm
CenterFreq|

23.500000000 GHz|

StartFreq|
20.000000000 GHz|

Start 20.000 GHz Stop 27.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

e STATUS

20GHz ~27GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-5 MHz Channel Bandwidth
Middle Channel
QPSK

Agilent Spectrum Analyzer - Swept SA - Agilent Spectrum Analyzer - Swept SA

T T I W 5 ey 3 f OURGE OFF | ALIGIAUTO 040552 MFebz5 2025
Center Freq 515.000000 MHz IFEFENRT Center Freq 10.500000000 GHz #Avg Type: RMS
a1 5 Gato 10

MMM Trig: Externall  AvglHold: 11 - LI i Externall  AvalHold: 11
\FGainiow | RAtten:30 B FGainow | #Atten:30 B
" Auto Tune|
Mkr1 887.5 MHz Mkr1 18.798 250 GHz
Ref Offset.19 dB Ref Offset 1018 B
Ref 20.00 dBm -62.985 dBm i Ref 30.18 dBm -39.444 dBm

CenterFreq|

515.000000 MHz|

StartFreq
30.000000 MHz|

1
s WAM’-\VN’IW\

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

30MHz~1GHz 1GHz ~20GHz

T
T T i e x -
Center Freq 23500000000 GHz #hvg Type: RMS requency
Gt 10 " W Trg: Externall  AvglHold: 11
i ##sten:30 dB

AutoT
Ref Offset 10.18 dB. Mkr1 24_.37428 15 GHz| o Tune|

Ref 20.00 dBm 149 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

Start 20.000 GHz Stop 27.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

e STATUS

20GHz ~27GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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@ HUAK TESTING

LTE Band 41-5 MHz Channel Bandwidth
High Channel
QPSK

Ailent Spectrum Analyzer
- T S 5T S m - T I 5T S w
Center Freq 515.000000 MHz #hvg Type: RMS Center Freq 10.500000000 GHz
Gate: L0 'FRo: Trig:Externalt  AvglHold: 111 Gate: L0 Taeret o Trig: Extemall  AvalHold: 11
E IFGain:Low #Atten: 30 dB
Mkr1 18.847 175 GHz

Fast >
\FGainlow | #Atten:30
Ref Offset.19 dB Ref Offset 10.18 dB AT ATe
Ref 20.00 dBm - Ref 30.18 dBm -39.643 dBm
CenterFreq| CenterFreq|
10500000000 GHz|

515.000000 MHz|

Agilent Spectrum Analyzer - Swept SA

StartFreq StartFreq
1.000000000 GHz]

30.000000 MHz|

1
4
| oo —————————" T PR Y

Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

Start 30.0 MHz
#Sweep (#Swp) 1.000 s (2001 pts)

#Res BW 100 kHz #VBW 300 kHz*

30MHz~1GHz 1GHz ~20GHz

CeNEE N

Agilent Spectrum Analyzer - Swept SA

#hvg Type: RMS Frequency
AvglHole: 111

I = |
Center Freq 23.500000000 GHz
Gate: LO. 5

O 1rig: Evternalt
Fhiten:30 4B
° 8 MKr1 24.719 40 GHz Auto Tune|

Ref Ofset 10.18 d8

R:.f zu.enu dBm "34.122 dBm

CenterFreq|

23.500000000 GHz|

StartFreq|

Stop 27.000 GHz

Start 20.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

STATUS

20GHz ~27GHz

\ L

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-10 MHz Chan

nel Bandwidth

Low Channel

OURCE C m
#Avg Type:
AvglHold: 11

L
Center Freq 515.000000 MHz
Gate: L0 P

Fast
FGain:Low

W Trig: Externall
#Atten: 30

Ref Offset8.19 dB.
Ref 20.00 dBm

Start 30.0 MHz

#Res BW 100 kHz #VBW 300 kHz*

Agilent Spectrum Analyzer -

B T e |

#Sweep (#Swp) 1.000 s (2001 pts)

QPSK

Frequency

Center Freq|
516000000 Mz

Mkr1 775.0 MHz|
-62.885 dBm

StartFreq
30.000000 MHz|

4

Stop 1.0000 GHz

Agilent Spectrum Analyzer - Swept SA -

Frequency

Center Freq|
10500000000 Gz

R Swn ] URCE C m
Center Freq 10.500000000 GHz #Avg Type: RMS
Bate: L0 TG Fost o Trig: Externalt AvglHold: 11
[FGainLow __ RAtten: 30 dB
Mkr1 18.809 650 GHz|

Ref Offset 10.18 dB.
-39.873 dBm

Ref 30.18 dBm

StartFreq
1.000000000 GHz]

Start 1.000 GHz
#Res BW 1.0 MHz

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

#VBW 3.0 MHz*

Agilent Spectrum Analyzer - Swept A
TS

Center Freq 23.500000000 GHz
Crg RO Fast o
o Cow

Ref Offset 10.18 dB.
Ref 20.00 dBm

Start 20.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZ*

#Sweep (#Swp) 1.000 5 (20001 pts)

1GHz ~20GHz

Mkr1 24.733 40 GH.
-34.061 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

. StopFreq|
27.000000000 GHz|

CF Step|

700.000000 MHz|

Man

FreqOffset|

0 Hz|

Stop 27.000 GHz

STATUS

20GHz ~27GHz

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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LTE Band 41-10 MHz Channel Bandwidth
Middle Channel

QPSK

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA

I i 3 SENGE N SOURCE O w - I I 3 SENGE N SOURCE C .
Center Freq 515.000000 MHz #hvg Type requency Center Freg 10.500000000 GHz #Avg Type: RMS Ty
ATRNE LRI Trig: Externall  AvalHold: 11 - AR SRR 1\, Extermall AvalHold: 11 -
\FGainow | Rétten:30 B \FGainilow | RAtten:30 B
" Auto Tune| Auto Tune|
Mkr1 995.6 MHz Mkr1 16.660 750 GHz
Ref Offset.19 dB Ref Offset 10.18 dB
Ref 20.00 dBm -63.122 dBm odBidv  Ref 30.18 dBm -39.549 dBm
CenterFreq| CenterFreq|

515.000000 MHz| 10.500000000 GHz|

StartFreq StartFreq
30.000000 MHz| 1.000000000 GHz]

M
Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz

#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

1GHz ~20GHz

AeientSpoctrum Analyzer - Swept S
TS
Center Freq 23.500000000 GHz
Gato: 0 PG Fast —+=
[ Gaiow

Mkr1 24.742 85 GH.

Ref Offset 10.18 dB.
Ref 20,00 dBm -34.166 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

. StopFreq|
27.000000000 GHz|

CF Step|

700.000000 MHz|

Man

FreqOffset|

0 Hz|

Start 20.000 GHz Stop 27.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 5 (20001 pts)

e STATUS

20GHz ~27GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-10 MHz Channel Bandwidth

High Channel
QPSK

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA

T T I W 5 T w s i s SENGE INT| SOURCE O ey -
Center Freq 515.000000 MHz #Avg Type: RMS Center Freq 10.500000000 GHz #hvg Type: RS requency
a1 RO: Pt > Trig: Extemall  AvglHold: T SR 1\, Extermall  AvalHold: 11
FGainiLow _#Atten: 0 4B FainiCow | #Atten: 30 dB
" Auto Tune|
Ref Offset8.19 dB Ref Offset 10.18 B Mkr1 19.458 025 GHz -
Ref 20.00 dBm B v Ref 30.18 dBm -39.523 dBm
Center Freq| Center Freq|

515.000000 MHz| 10.500000000 GHz|

StartFreq StartFreq
30.000000 MHz| 1.000000000 GHz]

T e e e L

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

30MHz~1GHz 1GHz ~20GHz

CeNEE N

Agilent Spectrum Analyzer - Swept SA

o312 3
#hvg Type: RMS Frequency
S Trig: External AvglHole: 111

#Atten: 30 4B

I = |
Center Freq 23.500000000 GHz
Gate: LO. 5

MKr1 24.713 45 GHz Auto Tune|
34,

Ref Offset 10.18 dB
274 dBm

Ref 20.00 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

Start 20.000 GHz Stop 27.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

e STATUS

20GHz ~27GHz

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-15 MHz Channel Bandwidth
Low Channel

QPSK

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA

I i 3 SENGE N SOURCE O w s I ¢ 3 SENSEINT| SOURCE
Center Freq 515.000000 MHz #Avg Type: RMS feaency} Center Freq 10.500000000 GHz #Avg Type: RMS TGP
ATRNE LRI Trig: Externall  AvalHold: 11 - AR SR 1\, Extermall  AvalHold: 11 -
\FGainiow | BAtten:30 B \FGainilow | RAtten:30 B
" Auto Tune| Auto Tune|
Mkr1 940.3 MHz Mkr1 18.819 625 GHz
Ref Offset.19 dB Ref Offset 10.18 dB
Ref 20.00 dBm -62.730 dBm v Ref 30.00 dBm -40.073 dBm
CenterFreq| CenterFreq|

515.000000 MHz| 10.500000000 GHz|

StartFreq StartFreq
30.000000 MHz| 1.000000000 GHz]

o s L |

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

30MHz~1GHz 1GHz ~20GHz

CeNEE N

Agilent Spectrum Analyzer - Swept SA

0352155 Moo,
#hvg Type: RMS Frequency
S Trig: External AvglHole: 111

#Atten: 30 4B

I = |
Center Freq 23.500000000 GHz
Gate: LO. 5

Mkr1 24.688 26 GHz AU
-34.2

Ref Offset 10.18 dB
63 dBm

Ref 20.00 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

Start 20.000 GHz Stop 27.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

e STATUS

20GHz ~27GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-15 MHz Channel Bandwidth
Middle Channel

Agilent Spectrum Analyzer - Swept SA
AL

Center Freq 515.000000 MHz
Gato 10 FRO: Fast =
FGainiow
Ref Offset8.19 dB
Ref 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

#VBW 300 kHz*

EVSENT] SOURCE OFF | ALIGAUTO.

#Avg Type: RMS
Trig: Externalt AvglHold: 111
#atten: 30 4B

(D154 AMFeb 26,2025

Mkr1 876.3 MHz|
-63.256 dBm

| SPTR S— w———— e et R

Stop 1.0000 GHz

#Sweep (#Swp) 1.000 s (2001 pts)

QPSK

Frequency

CenterFreq
515000000 Mz

StartFreq|

Center Freq 10.500000000 GHz
o

Agilent Spectrum Analyzer - Swept SA
[ [

Gate:

Ref Offset 10.18 dB.
Ref 30.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

=z
FGain

Frequency

CURCE OF AIGIAITO I 0ASALE
#Avg Type: RMS. wmzn
AvglHold: 111 e
oer
K 36 aBr
-39.326 dBm

Center Freq|
10500000000 Gz

R Trig: Externall
Low _ #Atten: 30 dB

StartFreq

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

#VBW 3.0 MHz*

Agilent Spectrum Analyzer - Swept SA
Rt 3

Center Freq 23.500000000 GHz
Gate: L0 PNO: F

Ref Offset 10.18 dB.
Ref 20.00 dBm

Start 20.000 GHz
#Res BW 1.0 MHz

cFast
IFGain:Low

#VBW 3.0 MHz*

30MHz~1GHz

ENEEINT]SC

Trig: Externalt AvglHold: 111
#Attan: 30 4B

o 3
#hvg Type: RMS

Stop 27.000 GHz
#Sweep (#Swp) 1.000 s (20001 pts)

STatUS

1GHz ~20GHz

20GHz ~27GHz

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE Band 41-15 MHz Channel Bandwidth

High Channel

Agilent Spectrum Analyzer
Center Freq 515.000000 MHz
T w Trig: Externalt

Fast ~>
[FGain:Low __ RAtten: 30 d

Ref Offset8.19 dB.
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz*

INTTSOURCE C m
#Avg Type: RMS

R He I
TSI tensoap,
" - Auto Tune| - Auto Tune|
Mkr1 856.9 MHz - [— Mkri 18.777 350 GHz -
v Ref 30.00 dBm -39.218 dBm

QPSK

Agilent Spectrum Analyzer - Swept SA

i i
Ry Center Freq 10.500000000 GHz
a0 T

-62.827 dBm
Center Freq|
516.000000 Mz

StartFreq
30.000000 MHz|

Start 1.000 GHz

Stop 1.0000 GHz
#Res BW 1.0 MHz

#Sweep (#Swp) 1.000 s (2001 pts)

#VBW 3.0 MHz*

Frequency

Center Freq|
10500000000 Gz

StartFreq

1.000000000 GHz|

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

Agilent Spectrum Analyzer - Swept SA

I = |
Center Freq 23.500000000 GHz
Gate: LO. 5

Ref Offset 10.18 dB.
Ref 20.00 dBm

Start 20.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZ*

30MHz~1GHz

CeNEE N

== Trig: Externalt
#Atten: 30 4B

1GHz ~20GHz

#hvg Type: RMS Frequency
AvglHole: 111

Mkr1 24.722 20 GHz AU
-34.138 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

Stop 27.000 GHz
#Sweep (#Swp) 1.000 s (20001 pts)

STATUS

20GHz ~27GHz

TEL : +86-755 2302 9901 FAX
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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LTE Band 41-20 MHz Channel Bandwidth
Low Channel

QPSK

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA
Rl I T |

I L olcE NI SURE O | AGUA St et 202 = — ] )
#Avg Type: RMS : Frequency

ErEmE
o
a0 O ot o TrigiExtemall  AvglHold: 11 o B [ Ecemalt Avgitola: 11
FGain:Low __ RAtten: 30 B ! IFGainiow | #Atten:30 4B
" " AutoTune|
Ref Offset8.19 dB Mkr1 911.2 MH Ref Offset10.18 B Mkr1 16.618 000 GHz -
Ref 20.00 dBm -63.083 dBm Bidiv _ Ref 30.00 dBm -39.212 dBm

Center Freq| Center Freq|
516.000000 Mz 10500000000 Gz

StartFreq StartFreq
30.000000 MHz| 1.000000000 GHz]

e L e

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

1GHz ~20GHz

30MHz~1GHz

SENGEINT| SOUE

Agilent Spectrum Analyzer - Swept SA

T TS
Center Freq 23500000000 GHz #hvg Type: RMS Frequency
Gate: LO' PNO: Fast ~»— Trig: Externall AvglHold: 171
Fainow _ #Atten: 30 4B
Auto Tune|
Ref Offset 10,18 4B

Mkr1 24.716 80 GHz|
Ref 20.00 dBm -34.2

53 dBm

CenterFreq|
23500000000 GHz|

StartFreq|
20.000000000 GHz|

Start 20.000 GHz Stop 27.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

e STATUS

20GHz ~27GHz
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LTE Band 41-20 MHz Channel Bandwidth
Middle Channel
QPSK

Agilent Spectrum Analyzer - Swept SA

ErmE m = gy o i SEE I SOURCE
Center Freq 515.000000 MHz #Avg Type. fequency Center Freq 10.500000000 GHz #vg Type: RMS
a1 5 a0 5

M 1rig Extemalt Avlbolas 11 A | Coma Avalole i
FGaintow | #Aten:30 48 FGaintow | #Aten:30 48
Ref Offset8.19 dB. Mkr1 892.3 MHz Ref Offset 10.18 dB. Mkr1 19.498 875 GHz
0 dBiciv -39.453 dBm

Ref 20.00 dBm -62.903 dBm Ref 30.00 dBm

Agilent Spectrum Analyzer
Frequency

Center Freq|

Center Freq|
10500000000 Gz

515.000000 MHz|

StartFreq

StartFreq
1.000000000 GHz]

30.000000 MHz|

sy A AT S ey ey Yy AW R A |

Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

1GHz ~20GHz

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz

30MHz~1GHz

Agilent Spectrum Analyzer - Swept A
TS

Center Freq 23.500000000 GHz
Crg PRoCrast e Trig: Extemalt

Fosiow _Hiten: 30 dB

Mkr1 24.738 30 GH.

-34.047 dBi

Ref Offset 10.18 dB.
m

Ref 20,00 dBm
CenterFreq|
23500000000 GHz|

StartFreq|

. StopFreq|
27.000000000 GHz|

CFStep
700.000000 MHz|
Man|
FreqOffset|

0 Hz|

Start 20.000 GHz Stop 27.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 5 (20001 pts)

STATUS

20GHz ~27GHz
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LTE Band 41-20 MHz Channel Bandwidth
High Channel
QPSK

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA

I i 3 SENGE N SOURCE O w g I ¢ 3 SENSEINT| SOURCE w
Center Freq 515.000000 MHz #Avg Type: RMS feaency} Center Freq 10.500000000 GHz #Avg Type: RMS TGP
ATRNE LRI Trig: Externall  AvalHold: 11 - AR SR 1\, Extermall  AvalHold: 11 -
\FGainiow | BAtten:30 B \FGainilow | RAtten:30 B
" Auto Tune| Auto Tune|
Mkr1 803.1 MHz Mkr1 16.571 450 GHz
Ref Offset.19 dB Ref Offset 10.18 dB
Ref 20.00 dBm -62.978 dBm v Ref 30.00 dBm -39.703 dBm
CenterFreq| CenterFreq|

515.000000 MHz| 10.500000000 GHz|

StartFreq StartFreq
30.000000 MHz| 1.000000000 GHz]

1
mwwm,«,.m»w«m?w-\w

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

30MHz~1GHz 1GHz ~20GHz

CeNEE N

Agilent Spectrum Analyzer - Swept SA

50031 Mooz,
#hvg Type: RMS Frequency
S Trig: External AvglHole: 111

#Atten: 30 4B

I = |
Center Freq 23.500000000 GHz
Gate: LO. 5
Auto Tune|
Ref Offset 10.18 dB.

Mkr1 24.726 40 GHz|
Ref 20.00 dBm -34.1

95 dBm

CenterFreq|
23500000000 GHz|

StartFreq|

Start 20.000 GHz Stop 27.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (20001 pts)

e STATUS

20GHz ~27GHz

/M T R\
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4.6 Radiated Spurious Emssion

TEST APPLICABLE

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 40 + 10 log P dB (-10 dBm, 100 nW) on all frequencies

between the channel edge and 5 MHz from the channel edge, 43 + 10 log P dB (=13 dBm, 50 nW) on all

frequencies between 5 MHz and X MHz from the channel edge, and 55 + 10 log P dB (—-25 dBm, 3 nW) on all
frequencies more than 20 MHz from the channel edge, where XMHz is the greater of 6 MHz or the actual
emission bandwidth (26 dB).

TEST CONFIGURATION

Signal
Generator

SA

Substitute
Artenna

0 Q
LA

Receiving Antenna

lifier

Am

T

Attenuator

Filter

Receiving Antenna

Attenuator

L AAAA

TEST PROCEDURE
The EUT was setup according to EIA/TIA 603D

a. The EUT shall be placed at the specified height on a support, and in the position closestto normal use as

declared by provider.
b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to

the frequency of the transmitter
c. The output of the test antenna shall be connected to the measuring receiver.
d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the

transmitter under test.

e retained for 30 days only. The document is

tested unless otherwise stated and the sample(s

y to the sample(

nl
ept in full with our prior written permission. The more details and the

The results shown in this test report r

this document cannont be reprod thenticity of the report will be confirmed at http
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e. The test antenna shall be raised and lowered through the specified range of height until a maximum signal
level is detected by the measuring receiver.

f.  The transmitter shall then be rotated through 360° in the horizontal plane, until themaximum signal level
is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i. The transmitter shall be replaced by a substitution antenna.

j. The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I.  If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna ifnecessary.

q. Test site anechoic chamber refer to ANSI C63.4:2014.

Frequency Channel Frequency Range Verdict
Low 30MHz -26.5GHz PASS
LTE Band 41 Middle 30MHz -26.5GHz PASS
High 30MHz -26.5GHz PASS

Radiated Measurement:

Remark:

1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE Band 41;
recorded worst case for each Channel Bandwidth of LTE Band 41.

2. EIRP=Ps(dBm)-P.(dB) +G,(dBi)

3. Not recorded other points means the reading of emissions are attenuated more than 20dB below the
permissible limits or the field strength is too small to be measured.

4. Margin = Limit — EIRP

LTE Band 41_Channel Bandwidth 5SMHz_QPSK_1RB#0 Low Channel

Frequency P P G, e Limit Margin
- g Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5075.0 -46.89 4.39 3.00 12.34 -38.94 -25.00 26.28 H
7612.5 -49.32 5.31 3.00 13.52 -41.11 -25.00 29.63 H
5075.0 -44 18 4.39 3.00 12.34 -36.23 -25.00 23.57 \
7612.5 -51.88 5.31 3.00 13.52 -43.67 -25.00 32.19 \
LTE Band 41_Channel Bandwidth 5MHz_QPSK_1RB#0 _Middle Channel
G Peak . .
Frequency Ps P . a Limit Margin o
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5180.0 -48.04 4.41 3.00 12.34 -40.11 -25.00 15.11 H
7770.0 -50 5.38 3.00 13.58 -41.8 -25.00 16.8 H
5180.0 -47.68 4.41 3.00 12.34 -39.75 -25.00 14.75 V
7770.0 -44.05 5.38 3.00 13.58 -35.85 -25.00 10.85 \%
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LTE Band 41 Channel Bandwidth 5MHz QPSK 1RB#0 High Channel
Frequency Ps P G, PrEl Limit Margin
g Diatance | Antenna EIRP Polarization

(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)

5305.0 -42.81 4.45 3.00 12.45 -34.81 -25.00 9.81 H

7957.5 -50.45 5.47 3.00 13.66 -42.26 -25.00 17.26 H

5305.0 -43.43 4.45 3.00 12.45 -35.43 -25.00 10.43 "4

7957.5 -56.53 5.48 3.00 13.66 -48.35 -25.00 23.35 "4
LTE Band 41_Channel Bandwidth 10MHz_QPSK_1RB#0_Low Channel

G Peak . .
Frequency Ps Pq ; a Limit Margin L
Diatance | Antenna EIRP Polarization

(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)

5080.0 -47 14 4.39 3.00 12.34 -39.19 -25.00 26.53 H

7620.0 -51 5.31 3.00 13.52 -42.79 -25.00 31.31 H

5080.0 -42.88 4.39 3.00 12.34 -34.93 -25.00 22.27 \%

7620.0 -53.65 5.31 3.00 13.52 -45.44 -25.00 33.96 V
LTE Band 41 Channel Bandwidth 10MHz QPSK 1RB#0 Middle Channel

G Peak . .
Frequency Ps Pq ; a Limit Margin o
Diatance | Antenna EIRP Polarization

(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)

5180.0 -47.25 4.41 3.00 12.34 -39.32 -25.00 14.32 H

7770.0 -48.41 5.38 3.00 13.58 -40.21 -25.00 15.21 H

5180.0 -46.79 4.41 3.00 12.34 -38.86 -25.00 13.86 \%

7770.0 -46.5 5.38 3.00 13.58 -38.3 -25.00 13.3 \% 3
LTE Band 41_Channel Bandwidth 10MHz_QPSK_1RB#0 _High Channel i%
Frequency Ps P G, ek Limit Margin <

5 Diatance | Antenna EIRP Polarization i

(MHz) (dBm) (dB) Gain(dB) | (dBm) (dBm) (dB) }

5300.0 -44.36 4.45 3.00 12.45 -36.36 -25.00 11.36 H i

7950.0 -52.21 5.47 3.00 13.66 -44.02 -25.00 19.02 H

5300.0 -44.02 4.45 3.00 12.45 -36.02 -25.00 11.02 \Y

7950.0 -58.25 5.48 3.00 13.66 -50.07 -25.00 25.07 \

LTE Band 41_Channel Bandwidth 15MHz_QPSK_1RB#0_Low Channel
G Peak . .
Frequency Ps P . a Limit Margin o
Diatance | Antenna EIRP Polarization

(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)

5085.0 -44 49 4.39 3.00 12.34 -36.54 -25.00 23.88 H

7627.5 -49.21 5.31 3.00 13.52 -41 -25.00 29.52 H

5085.0 -45.11 4.39 3.00 12.34 -37.16 -25.00 24.50 V

7627.5 -54.74 5.31 3.00 13.52 -46.53 -25.00 35.05 V
LTE Band 41_Channel Bandwidth 15MHz_QPSK_1RB#0_ Middle Channel

G Peak . .
Frequency Ps Pq ; a Limit Margin L
Diatance | Antenna EIRP Polarization

(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)

5180.0 -48.82 4.41 3.00 12.34 -40.89 -25.00 15.89 H

7770.0 -51.23 5.38 3.00 13.58 -43.03 -25.00 18.03 H

5180.0 -45.26 4.41 3.00 12.34 -37.33 -25.00 12.33 \%

7770.0 -45.14 5.38 3.00 13.58 -36.94 -25.00 11.94 \%
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LTE Band 41_Channel Bandwidth 15MHz_QPSK_1RB#0 _High Channel

Frequency Ps P G, ek Limit Margin
o Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5295.0 -44 .32 4.45 3.00 12.45 -36.32 -25.00 11.32 H
7942.5 -52.42 5.47 3.00 13.66 -44.23 -25.00 19.23 H
5295.0 -45.57 4.45 3.00 12.45 -37.57 -25.00 12.57 \Y
7942.5 -52.78 5.48 3.00 13.66 -44.6 -25.00 19.6 V
LTE Band 41_Channel Bandwidth 20MHz_QPSK_1RB#0_Low Channel
G Peak . .
Frequency Ps P . a Limit Margin o
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5090.0 -45.36 4.39 3.00 12.34 -37.41 -25.00 24.75 H
7635.0 -50.61 5.31 3.00 13.52 -42.4 -25.00 30.92 H
5090.0 -44 .67 4.39 3.00 12.34 -36.72 -25.00 24.06 V
7635.0 -52.23 5.31 3.00 13.52 -44.02 -25.00 32.54 \%
LTE Band 41 _Channel Bandwidth 20MHz QPSK 1RB#0 Middle Channel
G Peak . .
Frequency Ps Py . a Limit Margin L
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5180.0 -48.92 4.41 3.00 12.34 -40.99 -25.00 15.99 H
7770.0 -50.75 5.38 3.00 13.58 -42.55 -25.00 17.55 H
5180.0 -44 .88 4.41 3.00 12.34 -36.95 -25.00 11.95 V
7770.0 -46.21 5.38 3.00 13.58 -38.01 -25.00 13.01 V
LTE Band 41_Channel Bandwidth 20MHz QPSK _1RB#0 _High Channel
G Peak . .
Frequency Ps Pq ; a Limit Margin o
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5290.0 -44 .32 4.45 3.00 12.45 -36.32 -25.00 11.32 H
7935.0 -52.42 5.47 3.00 13.66 -44.23 -25.00 19.23 H
5290.0 -45.57 4.45 3.00 12.45 -37.57 -25.00 12.57 \%
7935.0 -52.78 5.48 3.00 13.66 -44.6 -25.00 19.6 \%
LTE Band 41_Channel Bandwidth 5SMHz_16QAM_1RB#0 Low Channel
Frequency Ps P G, el Limit Margin
o Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5075.0 -46.67 4.39 3.00 12.34 -38.72 -25.00 26.06 H
7612.5 -51.48 5.31 3.00 13.52 -43.27 -25.00 31.79 H
5075.0 -43.19 4.39 3.00 12.34 -35.24 -25.00 22.58 \Y%
7612.5 -54.33 5.31 3.00 13.52 -46.12 -25.00 34.64 \
LTE Band 41_Channel Bandwidth 5MHz_16QAM_1RB#0_Middle Channel
G Peak . .
Frequency Ps Pq ; a Limit Margin L
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5180.0 -48.84 4.41 3.00 12.34 -40.91 -25.00 15.91 H
7770.0 -51.21 5.38 3.00 13.58 -43.01 -25.00 18.01 H
5180.0 -47.49 4.41 3.00 12.34 -39.56 -25.00 14.56 V
7770.0 -44.75 5.38 3.00 13.58 -36.55 -25.00 11.55 V
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LTE Band 41_Channel Bandwidth 5SMHz_16QAM _1RB#0 _High Channel

Frequency Ps P G, e Limit Margin
g Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5305.0 -43.4 4.45 3.00 12.45 -35.4 -25.00 10.4 H
7957.5 -50.3 5.47 3.00 13.66 -42.11 -25.00 17.11 H
5305.0 -43.97 4.45 3.00 12.45 -35.97 -25.00 10.97 \%
7957.5 -52.51 5.48 3.00 13.66 -44.33 -25.00 19.33 \%
LTE Band 41_Channel Bandwidth 10MHz 16QAM_1RB#0 Low Channel
G Peak . .
Frequency Ps P . a Limit Margin o
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5080.0 -46.15 4.39 3.00 12.34 -38.2 -25.00 25.54 H
7620.0 -49.81 5.31 3.00 13.52 -41.6 -25.00 30.12 H
5080.0 -45.44 4.39 3.00 12.34 -37.49 -25.00 24.83 \%
7620.0 -53.47 5.31 3.00 13.52 -45.26 -25.00 33.78 \%
LTE Band 41 Channel Bandwidth 10MHz 16QAM 1RB#0 Middle Channel
G Peak . .
Frequency Ps Py . a Limit Margin L
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5180.0 -48.35 4.41 3.00 12.34 -40.42 -25.00 15.42 H
7770.0 -49.48 5.38 3.00 13.58 -41.28 -25.00 16.28 H
5180.0 -47 .65 4.41 3.00 12.34 -39.72 -25.00 14.72 \%
7770.0 -45.94 5.38 3.00 13.58 -37.74 -25.00 12.74 \%
LTE Band 41_Channel Bandwidth 10MHz 16QAM _1RB#0 High Channel
G Peak . .
Frequency Ps Py . a Limit Margin .
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5300.0 -44 4.45 3.00 12.45 -36 -25.00 11 H
7950.0 -52.01 5.47 3.00 13.66 -43.82 -25.00 18.82 H
5300.0 -45.24 4.45 3.00 12.45 -37.24 -25.00 12.24 \
7950.0 -51.64 5.48 3.00 13.66 -43.46 -25.00 18.46 \
LTE Band 41_Channel Bandwidth 15MHz_16QAM_1RB#0 Low Channel
Frequency Ps P G, el Limit Margin
o Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5085.0 -47.32 4.39 3.00 12.34 -39.37 -25.00 26.71 H
7627.5 -50.6 5.31 3.00 13.52 -42.39 -25.00 30.91 H
5085.0 -44 .11 4.39 3.00 12.34 -36.16 -25.00 23.50 \%
7627.5 -51.96 5.31 3.00 13.52 -43.75 -25.00 32.27 \%
LTE Band 41_Channel Bandwidth 15MHz_16QAM_1RB#0_ Middle Channel
G Peak . .
Frequency Ps Pq ; a Limit Margin L
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5180.0 -48.39 4.41 3.00 12.34 -40.46 -25.00 15.46 H
7770.0 -48.35 5.38 3.00 13.58 -40.15 -25.00 15.15 H
5180.0 -45.24 4.41 3.00 12.34 -37.31 -25.00 12.31 V
7770.0 -45.96 5.38 3.00 13.58 -37.76 -25.00 12.76 \%
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LTE Band 41_Channel Bandwidth 15MHz_16QAM_1RB#0 High Channel

Frequency Ps P G, ek Limit Margin
o Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5295.0 -42.12 4.45 3.00 12.45 -34.12 -25.00 9.12 H
7942.5 -52.38 5.47 3.00 13.66 -44.19 -25.00 19.19 H
5295.0 -44.65 4.45 3.00 12.45 -36.65 -25.00 11.65 V
7942.5 -52.19 5.48 3.00 13.66 -44.01 -25.00 19.01 V
LTE Band 41_Channel Bandwidth 20MHz 16QAM_1RB#0 Low Channel
G Peak - .
Frequency Ps P . a Limit Margin o
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5090.0 -44 .47 4.39 3.00 12.34 -36.52 -25.00 23.86 H
7635.0 -50.78 5.31 3.00 13.52 -42.57 -25.00 31.09 H
5090.0 -44.95 4.39 3.00 12.34 -37 -25.00 24.34 V
7635.0 -52.4 5.31 3.00 13.52 -44.19 -25.00 32.71 \%
LTE Band 41 _Channel Bandwidth 20MHz 16QAM _ 1RB#0 Middle Channel
G Peak - .
Frequency Ps Py . a Limit Margin L
Diatance | Antenna EIRP Polarization
(MHz) (dBm) (dB) Gain(dB) (dBm) (dBm) (dB)
5180.0 -48.71 4.41 3.00 12.34 -40.78 -25.00 15.78 H
7770.0 -50.88 5.38 3.00 13.58 -42.68 -25.00 17.68 H
5180.0 -46.11 4.41 3.00 12.34 -38.18 -25.00 13.18 \Y
7770.0 -45.2 5.38 3.00 13.58 -37 -25.00 12 \Y
R
LTE Band 41_Channel Bandwidth 20MHz 16QAM _1RB#0 High Channel ?
G, Peak . .
Fr?&l;ezr;cy ( dgfn) (gé') Diatance | Antenna EIRP (Ic‘j'g:g) I\/I(zré;)ln Polarization H
Gain(dB) | (dBm) F
5290.0 -41.53 4.45 3.00 12.45 -33.53 -25.00 8.53 H \
7935.0 -51.52 5.47 3.00 13.66 -43.33 -25.00 18.33 H N
5290.0 -43.07 4.45 3.00 12.45 -35.07 -25.00 10.07 \
7935.0 -51.49 5.48 3.00 13.66 -43.31 -25.00 18.31 \
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According to §2.1055 requirement, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation and should not exceed 2.5ppm.

TEST CONFIGURATION

Spectrum analyzer

AN

Temperature Chamber

Aftt.

EUT

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D

Frequency Stability Under Temperature Variations:
In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make
measurements with the EUT in a “call mode”. This is accomplished with the use of R&S CMW500 DIGITAL

RADIO COMMUNICATION TESTER.

1. Measure the carrier frequency at room temperature.
2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMWS500 and in a simulated call on middle
channel for LTE band 41, measure the carrier frequency. These measurements should be made within 2
minutes of Powering up the EUT, to prevent significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5 hours at each

temperature, unpowered, before making measurements.
5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage from

minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier frequency at each voltage.

Variable Power Supply

Pause at nominal voltage for 1.5 hours unpowered, to allow any self-heating to stabilize, before continuing.
6. Subject the EUT to overnight soak at +50°C.
7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call on the

centre channel, measure the carrier frequency. These measurements should be made within 2 minutes of
Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 ‘C increments from +50°C to -30°C. Allow at least 1.5 hours at each

temperature, unpowered, before making measurements
9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.
Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power the EUT and
set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to obtain the desired frequency

resolution and recorded the frequency.
Reduce the input voltage to specify extreme voltage variation (+15%) and endpoint, recordthe maximum

frequency change.
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TEST RESULTS

this document cannont be reproduce

Remark:

1. We testedall RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE Band 41;
recorded worst case.

LTE Band 41_5MHz bandwidth_ QPSK_1RB#0 (worst case of all bandwidths)

LTE Band 41
DC Power Tempoerature Frequency Frequency Limit Verdict
('C) error(Hz) error(ppm) (ppm)
4.25 20 10.16 0.004066 2.50 PASS
5 20 9.87 0.003950 2.50 PASS
5.75 20 8.67 0.003470 2.50 PASS
5 -30 15.42 0.006172 2.50 PASS
5 -20 10.39 0.004158 2.50 PASS
5 -10 16.25 0.006504 2.50 PASS
5 0 10.64 0.004259 2.50 PASS
5 10 -15.82 -0.006332 2.50 PASS
5 20 8.25 0.003302 2.50 PASS
5 30 7.08 0.002730 2.50 PASS
5 40 15.55 0.005997 2.50 PASS
5 50 17.24 0.006649 2.50 PASS
LTE Band 41_5MHz bandwidth_16QAM_1RB#0 (worst case of all bandwidths)
LTE Band 41
DC Power Tempoerature Frequency Frequency Limit Verdict
(C) error(Hz) error(ppm) (ppm)
4.25 20 16.95 0.006784 2.50 PASS
5 20 11.27 0.004511 2.50 PASS
5.75 20 14.85 0.005944 2.50 PASS
5 -30 10.53 0.004215 2.50 PASS
5 -20 6.27 0.002510 2.50 PASS
5 -10 9.84 0.003938 2.50 PASS
5 0 12.09 0.004839 2.50 PASS
5 10 8.27 0.003310 2.50 PASS
5 20 10.61 0.004247 2.50 PASS
5 30 17.81 0.006627 2.50 PASS
5 40 11.06 0.004115 2.50 PASS
5 50 17.91 0.006664 2.50 PASS
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5 Test Setup Photos of the EUT

ARRmTE R

o L} 4

w ./

u
=

\\

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

ry) HUAK TESTING Page 54 of 54 Report No.: HK2502110488-19E

s pet

6 Photos of the EUT

Reference to the report :ANNEX A of external photos and ANNEX B ofinternal photos
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